
 

Water Quality Monitoring 
Program 

Document Number 

Project: New M5 – Design and Construct 

Contract Number: 15.7020.2597 

Document Number: M5N-ES-PLN-PWD-0049 

Revision Date: 28 May 2020 

 

Document Approval 

Rev Date Prepared by Reviewed by Approved by Remarks 

A 21/06/19 CDS JV M5AT / RMS   

B 04/03/2020 CDS JV M5AT / RMS   

C 31/03/2020 CDS JV DPIE   

00 28/05/2020 CDS JV    

 



Water Quality Monitoring Program  

 

 -00--100 Page 2 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

Table of Contents 

Glossary of terms ............................................................................................................................... 5 
[...]
have been undertaking rehabilitation programs in the upper catchment of the Cooks River and in Alexandra 
Canal. Operation and maintenance activities will not occur in these rehabilitation areas and are not anticipated 
to impact these programs. The Wolli Creek Riparian Corridor Management Plan, implemented by the former 
Sydney Metropolitan Catchment Management Authority (now Local Land Services, Greater Sydney), and the 
Cooks River Urban Water Initiative implemented by Local Land Services, Greater Sydney, no longer have 
activities directly adjacent to any operational areas. The O&M contractor will consult with Sydney Water and 
the relevant councils to ensure any new rehabilitation / naturalisation programs are considered during 
operations. 

The Urban Design and Landscape Plan has been prepared in consultation with the relevant stakeholders to 
ensure an appropriate landscaping treatment is provided during rehabilitation works in this area. The 
landscaping design also incorporates water saving urban design principles including:  

• Landscaping has been designed to capture runoff from stormwater,  

• Plants have been selected that are drought tolerant,  

• Watering of vegetation will only take place during establishment, and  

• Provision of a rainwater tank at the Motorway Operations Complex (MOC) at Kingsgrove and St Peters.  

5.1.1 Stormwater treatment devices 

The New M5 drainage design involves a combination of surface drainage structures and underground drainage 
systems to divert storm water into existing drainage systems which ultimately discharge to the receiving 
environment.   

The Project EIS (New M5 EIS Volume 2E Appendix N – Surface Water) states that water quality treatment will 
be implemented for the New M5 main carriageways.  Water quality controls are located along the length of the 
main carriageway as identified in Table 14 and shown in Figure 6 and Figure 7. 

5.1.1.1 Water Quality Control Basins 

A Water Quality Control Basin (WQCB) is a basin with a permanent water storage component. This category 
of device has an average depth greater than 1.5 m to minimise the growth of emergent plant species and are 
primarily incorporated into a development configuration for aesthetics.  

All WQCB are sized using the first flush and 1-year Average Recurrence Interval (ARI) design criteria, where 
practical. WestConnex New M5 WQCBs are identified in Table 14 and shown in Figure 6 and Figure 7.  



Water Quality Monitoring Program  

 

 -00--100 Page 36 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

5.1.1.2 Biofiltration systems  

Biofiltration systems include biofiltration swales and biofiltration basins. These systems contain bio-filter 
materials and are vegetated with effective nutrient removal plants. These basins and swales are normally dry 
with a vegetated surface. Biofiltration systems are identified in Table 14 and shown in Figure 6 and Figure 7. 

5.1.1.3 Alternative propriety type water quality controls 

The existing M5 East, Gardeners Road, Campbell Road, Campbell Street, Princes Highway and Euston Road 
are located within a highly urbanised and disturbed catchment. Within existing arterial roads, there is limited 
space to construct water quality treatment measures, such as water quality basins. Therefore, spill containment 
basins, Gross Pollutant Traps (GPTs) and hydrodynamic separators have been installed in various locations 
to reduce the pollutant loads discharged to the receiving environment. 

GPTs have typically been provided for this project before the portal pump to reduce litter and in particular, 
organic matter, from entering and possibly creating anoxic conditions in the wet well and rising mains. The 
GPTs also reduce the potential anoxic conditions in the rising main from the portal pump.  

A hydrodynamic separator is a water quality control device to remove hydrocarbons and suspended solids 
from stormwater runoff, preventing oil spills and minimising non-point source pollution entering downstream 
system. Hydrodynamic separators are typically provided for the local roads and Western Interchange. 

Table 14: Water Quality Controls for the Asset 

Area Name Location 
Discharge 
location 

Treatment 

Sedimentation / spill 
containment area / 
volume (relevant 
storm event for 
nominated 
area/volume) 

Western 
Interchange and 
Portal 

Biofiltration 
swale 
2.WQCS.01 

Adjacent to New 
M5 Eastbound 
portal and shared 
user path 

Wolli Creek 

0.7m filter media 
(sandy loam) 

0.1m transition layer 
(course sand) 

0.2m drainage layer 
(gravel) 

Base width 3m 130m 
in length 

Incorporated with 
drainage and the 
adjacent shared user 
path design 

Biofiltration 
basin 
2.WQCB.01 

Adjacent to New 
M5 Eastbound 
portal, Garema 
Circuit  

Emergent vegetation 
for nutrient polishing 

1600m2 

Flow rate: 2.10m3/sec 
at 1 year ARI 

St Peters 
Interchange 

Biofiltration 
swale 
9.SWB.01 

Adjacent to 
Euston Road to 
Stage 3 Ramp 
(Burrows Road) 

Alexandra 
Canal 

0.7m filter media 
(sandy loam) 

0.1m transition layer 
(course sand) 

0.15 fine drainage layer 

0.2m drainage layer 
(gravel) 

4100m2 (at surface 
level)/sec 

1.25m3/sec 

1-year ARI 

Water quality 
basin 
9.SWB.02 

Adjacent to 
Stage 3 to 
Euston Road 
Ramp (Campbell 
Road) 

Retention time based 
on 1-year ARI 

2650m3 

1.67m3/sec 

1-year ARI 

St Peters Local 
Roads, Campbell 
Street 

Camdenville 
Basin Strategy 
Storage Tanks 
1 - 5 

Campbell Street 
(west of Princes 
Hwy to Bedwin 
Road) 

Camdenville 
Basin, 
Eastern 
Chanel 

HumeCeptor, treatment 
on TSS, TP, TN and 
hydrocarbon spill 
containment 

Total tank capacity 
4000m3  

5-year ARI 



Water Quality Monitoring Program  

 

 -00--100 Page 37 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

Area Name Location 
Discharge 
location 

Treatment 

Sedimentation / spill 
containment area / 
volume (relevant 
storm event for 
nominated 
area/volume) 

St Peters Local 
Roads, Burrows 
Road 

Biofiltration 
swale 7B.SW6 

Adjacent to 
Euston Road and 
Campbell Street 
(next to MOC5) 

Alexandra 
Canal 
(formally 
Shae’s 
Creek) 

0.54m filter media 
(sandy loam) 

0.1m transition layer 
(course sand) 

0.2m drainage layer 
(gravel) 

0.054m3/sec at 1-year 
ARI 

 



Water Quality Monitoring Program  

 

 -00--100 Page 38 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

 

Figure 6: Water quality basins (western portion of the asset)  



Water Quality Monitoring Program  

 

 -00--100 Page 39 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

 

Figure 7: Water quality basins (eastern portion of the asset)



Water Quality Monitoring Program  

 

 -00--100 Page 40 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

5.1.2 Naturalisation works 

Sydney Water are undertaking drainage upgrade activities between Joynton Avenue, Zetland and Maddox 
Street Alexandria. Alexandra Canal (formerly Sheas Creek) has been widened and a sandstone finish, with 
rehabilitation and landscaping works is currently being completed in areas along Sheas Creek. The Project’s 
O&M activities will not impact the program of these works.  

Sydney Water’s rehabilitation programs in the upper catchment of the Cooks River will continue throughout 
the Project O&M program.  

5.2 Operations water treatment plant 

During the operational phase of the project, there will be an ongoing inflow of groundwater into the tunnels. 
The tunnel drainage system has been designed to accommodate the capture, removal, treatment and 
discharge of groundwater. The permanent operational water treatment facility would be provided at MOC3 - 
Arncliffe, to treat groundwater to a level suitable for discharge via solids removal, pH correction and metal 
oxidisation in accordance with the EPL conditions (Annexure B). 

Raw water for treatment will be groundwater and washdown water collected in the road tunnels and is expected 
to contain elevated levels of some metals and nutrients and suspended solids. The water will be pumped to 
the surface and will be treated through the operation water treatment plant. During normal operation, the water 
treatment plant will treat and discharge approximately 2ML of water per day.  

The water treatment plant has been designed to discharge water which does not deleteriously impact the water 
quality objectives and values of the receiving environment, as per the ANZECC (2000) Guidelines 

A summary of the treatment process is summarised in Figure 8, and will consist of the following components: 

• Water from the tunnel is pumped to the surface and through a strainer basket, before being collected in 
the water treatment plant balance tank, 

• At the balance tank, water is aerated and continuously monitored for pH, oxidation reduction potential and 
dissolved oxygen. The purpose of the tank is to: 

- Balance flow, 

- Provide detention to allow for the complete oxidation reaction, 

- Aeration of the water to mix the contents of the tank, oxidise iron and manganese and strip carbon 
dioxide, and 

- Correction of the pH with sodium hydroxide (the feed of sodium hydroxide is controlled by the pH 
monitor), 

• Upon leaving the balance tank, water is dosed with a polymer and coagulant to assist in the removal of 
solids before reaching the Dissolved Air Floatation (DAF) unit.  

• The DAF unit will remove solids from the waste water through floatation.  The flocculated solids rise to the 
surface and the sludge produced from this process is collected in a sludge holding tank. 

• Sludge from the holding tank is dosed with polyelectrolyte before being dewatered through a rotary screw 
press. The solids will be discharged directly from the outlet of the screw press into a skip bin which can 
then be removed offsite to waste facility. The water from this process is then directed back into the balance 
tank. 

• Treated water from the DAF is then dosed and treated through multi-media-filters, where dissolved 
metals and traces of polymer and fine sediments are captured. The filters are back flushed periodically 
with water which has been treated through the media filters. The backflush water is directed back into the 
balance tank for treatment.  

• pH, temperature and turbidity is monitored before water is transferred to a tidal storage basin.  



Water Quality Monitoring Program  

 

 -00--100 Page 41 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

The water treatment plant is controlled and monitored via an external control room with full control functionality. 
At the control room the operator is able to monitor the quality of water at various stages in the treatment 
process, along with the status of all water treatment plant system alarms and plant. 

5.2.1 Operations water treatment plant discharge point 

The operation water treatment plant (WTP) discharges treated effluent to a tidal storage basin located to the 
north of the WTP. Water from the tidal storage basin will be discharged into the concrete-lined Marsh Street 
Canal at the location shown in Figure 9. 

Effluent within the tidal storage basin will be discharged during the outgoing tide via a “wet well” which receives 
water from the tidal storage basin via PVC pipe at the base of the basin headwall. Effluent will be pumped from 
the wet well via a submersible pump to a box culvert, which is part of the Arncliffe stormwater drainage network 
(installed during the Marsh Street Widening Works).  

The box culvert passes below Marsh Street and drains to the southern bank of the Cooks River via three 900 
mm diameter pipes.  The pipes are submerged to a depth of -0.115m AHD, with the outfall to the Cooks River 
located approximately 100 m north-west of the Marsh Street Bridge (refer to Figure 9).  

The New M5 operational activities will be regulated by an Environment Protection Licence (EPL) issued by the 
NSW Environment Protection Authority (EPA). The operational water treatment plant will discharge water and 
be monitored in accordance with the requirements of the EPL. The EPL is included in Annexure B. 

 



Water Quality Monitoring Program  

 

 -00--100 Page 42 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

 

Figure 8: Treatment process for operational water treatment plant



Water Quality Monitoring Program  

 

 -00--100 Page 43 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

 

Figure 9: Operation water treatment plant, water tidal basin and discharge point



Water Quality Monitoring Program  

 

 -00--100 Page 44 of 65 

Revision Date 28 May 2020 

Project New M5 – Design and Construct M5N-ES-PLN-PWD-0049 

Commercial in Confidence – Printed copies are uncontrolled 

5.3 Tunnel water quality impacts 

Background quality of groundwater in an urban environment like those found within the project corridor is 
impacted by diffuse contamination sources such as: sewer and stormwater leakage; fertiliser and pesticides 
applied within residential areas; copper and nickel from vehicle brake pads and lead, nitrogen oxides and 
hydrocarbons from vehicle exhaust fumes. These diffuse sources are likely to cause groundwater to have 
background concentration of ammonia, nitrate, lead, copper and nickel, above zero (Golder 2017). 

As described in section 4.3, groundwater quality monitoring has been collected from the monitoring network 
for the period since April 2015. An assessment of groundwater quality monitoring data and predicted inflow 
rates to determine the concentrations of key contaminants in combined tunnel influent for the tunnel was 
undertaken during the construction phase and used to model the potential water quality during operations, and 
the treatment processes required. 

5.4 Groundwater Drawdown 

Groundwater drawdown resulting from tunnel dewatering may impact local groundwater users and cause 
changes in water quality. Operational term inflows are anticipated to be less than one litre per second per 
kilometre of tunnel.  

Long term dewatering may impact existing groundwater users registered with NSW DPI (Water). A review of 
the NSW DPI (Water) groundwater database indicates that of the registered bores within one kilometre of the 
project alignment approximately half are registered as being used for water supply or irrigation. The majority 
of these registered bores are shallow (no greater than 10 metres in depth) located within the Botany Sands, 
Wolli Creek and Cooks River alluvium. Groundwater drawdown at these locations due to drainage into the 
project tunnels is expected to be minimal due to the hydraulic connection of the alluvium with the surface water 
in Wolli Creek and Cooks River.  

An overview of the licensed bores within one kilometre of the project is included in Appendix A (registered 
groundwater bores) of Annexure A.  

In the event that the drawdown in a water supply bore or irrigation bore exceeds the predicted drawdown, 
measures would be taken to ‘make good’ the impact by restoring the water supply to pre-development levels. 
The measures taken will be dependent upon the location of the impacted bore but could include, deepening 
the bore, drilling a new bore or providing an alternative water supply.  

Groundwater drawdown is not predicted to impact nearby GDEs as previously discussed in Section 4.4. 